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PARTS LIST

EA—51

GEARED MOTOR SPX—601U2x

= Notice
1) Please acknowledge, we will stop the replenishment of stocks of parts
when seven (7) years have passed after sale or ten (10) years have passed after
suspended production, therefore becoming parts supply only of our stock’s worth.
2) “Listed each prices” are up dated one (date of the price correction),
please acknowledge it will be changed in the future without any prior notice.

ISSUE : June 03, 2011

CONSEC CORPORATION




| BOOK NO. [ A3 170—4 [PAGE| 2/9 |

GEARED MOTOR SPX—601U2x (GEAR BOX UNIT)
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NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 002102210 | Main shaft 1 1/4 UNC Unify X24A 1 ¥35,400-
2 | 003120351 | O-ring S—35 2 ¥170-
3 | 002101916 | Bushing X10A 1 ¥7,200-
4 | 003160766 | Spring pin ¢ 6X 15 SUS 1 ¥85-
5 002101917 | Feed water cover retainer X10A 1 ¥1,800-
6 | 002101918 | Feed water cover X10A 1 ¥5,000-
7 | 003120751 | O-ring S-75 2 ¥300-
8 | 003134862 | Oil seal TC48629 2 ¥1,540-
9 002102193 | Seal housing II X10A 1 ¥11,900—
10 [ 003120601 | O-ring S—60 1 ¥185-
11 003580308 | Binding screw M3 X 8 SUS 4 ¥20-
12 | 002002377 | Water cock 1/4” J5A 1 ¥1,610-
13 | 003380415 | Hex. socket cap screw M4 X 15 4 ¥25-
14 | 002102048 | Gear case X24A 1 ¥83,100-
15 | 003016203 | Ball bearing 620322 2 ¥610-
16 | 002102221 | Third pinion (L) I 17T X24A 1 ¥15,100-
17 | 002102220 | Third pinion (H) I 27T X24A 1 ¥11,900-
18 | 002102051 | Plate X24A 2 ¥6,600-
19 | 002102052 | Friction plate X24A 2 ¥900-
20 | 002102053 | Metal T X24A ¢30x1t13.8 1 ¥4,200-
21 | 002102198 | Dry bearing DBB3012 1 ¥1,400-
22 | 002102219 | Third gear X24A T 75T X24A 1 ¥15,100-
23 | 002100451 | Disc spring A—35.5 SP200A 3 ¥1,350-
24 | 002100844 | Nut collar 1 ¥2,050-
25 | 002100453 | Fine U-nut M17 1 ¥1,500-
26 | 003016301 | Ball bearing 630122 1 ¥640-
27 | 003016306 | Ball bearing 630622 2 ¥1,800-
28 | 002100480 | Bearing collar ¢ 40 M300A2 1 ¥1,400-
29 | 003110300 | Snap ring S—30 1 ¥90-
30 | 003110721 | Snap ring H-72 1 ¥390-
002100482 | Metal collar ¢ 39 M300A2 1 New) AfterNo.0415001 ¥630-
4 002100482 | Metal collar ¢ 39 M300A2 2 Old) ¥630-
32 _— Metal ¢35%xt18 1 Attached to 33
33 | 002102223 | Final gear (L) I 73T X24A 1 ¥25,900-
34 | 003110280 | Snap ring S—28 1 ¥90-
35 | 002102075 | Shift ring X24A 1 Thickness :16 .7mm ¥11,560—
36 | 002100489 | Metal collar & 34 M300A2 2 ¥630-
37 ——— | Metal ¢28x%xt12 1 | Attached to 38
38 | 002102222 | Final gear (H) 62T I X24A 1 ¥22,100-
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NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
39 [ 003110220 | Snap ring S—22 1 ¥65-
40 | 002102057 | Shift lever X24A 1 ¥19,800-
41 | 003120110 | O-ring P-11 1 ¥70-
42 | 003016201 | Ball bearing 620122 2 ¥540-
43 | 002102218 | Second pinion I 14T X24A 1 ¥9,100-
44 | 002102059 | Second gear 65T X24A 1 ¥23,450-
45 | 002102060 | Woodruff key 5 x5 x 14 1 ¥300-
46 | 002101925 | Speed change knob X10A 1 ¥2,700-
47 | 002101926 | Spring X10A 1 ¥1,800-
48 | 003160414 | Hex. Socket head. shoulder bolt ST-8-20 1 ¥380-
49 | 002002895 | Label : speed change (LOW-HI) X10A 1 ¥120-
50 | 003160248 | Hex. Socket cap plug 1/8” 1 ¥50-
51 003340800 | Spring washer I 8 4 ¥5-
52 | 003380850 | Hex. socket cap screw M8 X 50 4 ¥75-
53 | 002102464 | Metal collar ¢ 39 Xt10.1 1 New) AfterNo.0415001 ¥5,600-
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NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 003230615 | Cross Round Head Screw M6 x15 2 ¥10-
2 003380635 | Hex. Socket Cap Screw M6 x 35 *" 4 ¥40-
3 | 002102577 | Locking Washer X401A3 *? 4 ¥20-
4 | 002102567 | Tail Cap X401A3 *V 1 ¥9,350-
5 | 002102592 | O-Ring X401A3 *" 1 Include No.4 ¥140-
6 002102571 | Brush Holder Disk X401A3 *" 1 ¥5,340-
7 | 003280500 | Hex. Nut M5 ¥ 2 ¥5-
8 002102578 | Spring Washer X401A3 *" 2 ¥20-
9 | 002102653 | Carbon Brush 230V X401A3 *" 1 set ¥2 400-
10 | 002102579 | Washer X401A3 *V 2 ¥20-
11 | 002102576 | Brush Fixing Screw X401A3 *" 2 ¥50-
12 | 002102566 | Motor Housing X401A3 *" 1 ¥25,300-
13 - Name Plate SPX-601U2x 1

14 | 002102570 | Isolation Sleeve X401A3 *" 2 ¥600-
15 | 002102652 | Field 230V X401A3 *V 1 ¥26,200-
16 | 002102575 | Hex. Socket Cap Screw M5 x 120 *" 2 ¥700-
17 | 002102572 | Baffle Plate X401A3 *V 1 ¥530-
18 | 003016201 | Ball bearing 62012Z *" 1 Include No.19 ¥540-
19 | 002102651 | Armature I 230V X401A3 * 1 ¥45,600-
20 | 003606002 | Ball bearing 6002—2NSE *" 1 Include No.19 ¥760-
21 | 002102574 | Adjust Washer X401A3 * 1 ¥195-
22 | 003120321 | O—-Ring S—32 1 ¥110-
23 | 002102564 | Inner Cover X401A3 1 ¥62,000-
24 | 003490611 | Steel Seal Washer W6-S1 3 ¥135-
25 | 003210635 | Hex. Socket Cap Screw M6 x 35 3 ¥30-
1 | 002102649 | Motor Assy. Il 230V X401A3 || Aosembly No2712 ¥120,000-
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NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 003161262 | Cross Bind P Tight Scwer 4 x 14 4 ¥15-
2 003160341 | Binding screw M3 x 8 *" 2 ¥5-
3 002002890 | Switch box X10A *? 1 ¥270-
4 | 002002891 | Cord sheath X10A *" 1 ¥105-
5 003410408 | Round head. screw M4 x 8 B 1 ¥16-
6 003150581 | Crimp—style terminal N5.5-S4 *" 3 ¥25-
7 003150856 | Cap [05.5 TCV-53 Green(06) *" 2 ¥10-
8 003150059 | Crimp-style terminal NC-5.5 *" 2 ¥45-
9 003150583 | Cord 3 core 03.5 555mm BR-MCT *" 1 ¥1,400-
10 | 003150855 | Cap [15.5 TCV-53 Yellow(05) *" 4 ¥10-
11 003150135 | Crimp—style terminal R5.5-5 *" 3 ¥25-
13 | 002001794 | Cord clip 6V *" 1 ¥150-
14 | 003160421 | WH Round head. tapping screw A 4 x 20 C *V 2 ¥15-
15 | 003160431 | Dust proof cover NRA-C1 *" 1 ¥320-
16 | 003150937 | Circuit protector NRAR1100F-15AMA " 1 ¥8,600-
17 Round head. screw M4 x 6 P2 C * 2 | Include 16
18 | 003150584 | Lead [13.5 80mm Black *" 1 ¥180-
19 | 003380410 | Hex. Socket Cap Screw M4 x 10 4 ¥25-
20 | 002004293 | Switch Box Plate X401A3 1 ¥3,470-
21 | 003490400 | Toothed washer (1) 4 1 ¥5-
*1 | 002004182 | Switch box with cord X14A PRO 1set | Assembly 2-4 and 6-18 ¥21,600-
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NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
002000810 | Key 10X 8 x 152 1 ¥400-
003201245 | Hex. bolt M12 x 45 (Continuous Screw) 4 ¥150-
003341200 | Spring washer I 12 4 ¥15-




